

LABORATORY TEST REPORT

Form / Format No: 32

Page 1 of 1

Issued To: M/S. Crest Speciality Resins Pvt. Ltd. Survey No. 609, Village: Shetra, Tal. & Dist. Kheda, Gujarat - 387560, India	ULR No	TC866821000000584F
	Test Report No	IIP-AHD/01/10-2122/138-B
	Date	27 Oct 2021
	Date of Start of Test	10 Oct 2021
	Date of Completion of Test	27 Oct 2021
	Customer Ref. /Date	FF 04 / 07 Oct 2021
	Sample Registration Date	08 Oct 2021
	Sampling Plan	Sampling done by the party
	Test Conditions	At Ambient Temperature

Sample Description: One sets (25 nos.) of plastic pieces said to ISOPHTHALIC RESIN and marked as below.

Discipline / Group: Chemical - Plastics & Resins

Test: Overall Migration

Sample marked as: C'POL – 3302

Sr.No.	Simulant/Test Condition	Specified Requirements (as per IS 10146 and FSSAI regulation)	Unit	Results Obtained (Avg.)	Remarks
1.	Distilled water at 40°C for 10 days	Shall not exceed 10mg/dm ²	mg/dm ²	6.74	Complies

Test done as per: IS 9845 – 1998, RA 2015

General Remarks

1. This test report cannot be reproduced except in full, without written approval of the laboratory. This is not applicable when part report is given due to failure of the machine or test in progress.
2. Sampling done by the party. The test samples are submitted by the client. The sample descriptions provided in the test report are based on declaration by the party.
3. This report pertains to the submitted samples only.

-----End of Test Report-----

TESTED BY *Jscf*

ASST./DY. DIRECTOR

This report is for Private use only. Not to be used for Publicity or Litigation

Amit Singla
27/10/21
Dr. AMIT SINGLA
Joint Director & Centre Head
AUTHORISED SIGNATORY

Testing Laboratories of IIP, Ahmedabad are certified by IS/ISO 9001:2015 from BIS; ISO/IEC 17025 Accredited Testing Laboratory by NABL vide Certificate number TC-8668 & also Approved by Directorate General of Shipping, Govt. of India